



| | | | | |
|--|---|--|--|--|
| <p>A01</p>  <p>ArcelorMittal</p> <p>ArcelorMittal Bremen GmbH Postfach 28222 BREMEN Carl-Benz-Strasse 30 28237 BREMEN Telefon 0421/6480 Telefax 0421/6482251</p> | <p>A02</p> <p>CERTIFICATE</p> <p>Test report 2.2 chem.+mech. EN 10204</p> | <p>A03 Page: 01/ 04</p> <p>20130039690-00</p> <p>A05 ORIGINATOR OF THE DOCUMENT ArcelorMittal Bremen GmbH Abnahme/Zeugnisschreibung Telefon 0421/6482813 Telefax 0421/6483150</p> | <p>A09 DISPATCH NOTE 0000994630 DATE 29.07.2013 SHIP SANTA PAULINA</p> <p>A08.1 MANUFACTURER'S ORDER NR 1304683 DATE 03.06.2013 AGENCY'S ORDER NR. JH33PLE02W001</p> <p>A07 CUSTOMER'S ORDER NUMBER 15697</p> | <p>A06.1 CUSTOMER Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko</p> <p>A06.2 CONSIGNEE Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko</p> |
| <p>PRODUCT: hot rolled unpickled coil</p> <p>TERMS OF DELIVERY: ASTM A568-07 / A635-07</p> | | <p>QUALITY: A36 A283 Grade C</p> | <p>STANDARD: ASTM A36-05 ASTM A283-03</p> | <p>JITZ 1.65</p> |

ArcelorMittal Bremen GmbH, Postfach , 28222 BREMEN

 Sales Unit Flat Carbon USA & Mexico

 1 South Dearborn, 13th Floor
 60603-9888 Chicago, IL
 USA


| | | | | |
|---|---|--|---|--|
| A01  ArcelorMittal Bremen GmbH Postfach 28222 BREMEN Carl-Benz-Strasse 30 28237 BREMEN Telefon 0421/6480 Telefax 0421/6482251 | A02 CERTIFICATE Test report 2.2 chem.+mech. EN 10204 | A03 Page: 02 / 04 20130039690-00 | A09 DISPATCH NOTE DATE 0000994630 SHIP 29.07.2013 SANTA PAULINA | A06.1 CUSTOMER Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko |
| | A05 ORIGINATOR OF THE DOCUMENT ArcelorMittal Bremen GmbH Abnahme/Zugnissschreibung Telefon 0421/6482813 Telefax 0421/6483150 | A08.1 MANUFACTURER'S ORDER NR 1304683 DATE 03.06.2013 AGENCY'S ORDER NR. JH33PLE02W001 | A07 CUSTOMER'S ORDER NUMBER 15697 | A06.2 CONSIGNEE Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko |

| | | | |
|---|-------------------------------------|--|-----------|
| PRODUCT: hot rolled unpickled coil TERMS OF DELIVERY: ASTM A568-07 / A635-07 | QUALITY: A36 A283 Grade C | STANDARD: ASTM A36-05 ASTM A283-03 | JITZ 1.65 |
|---|-------------------------------------|--|-----------|

| A08.2 | B11 | B12 |
|-------|----------|-------|
| ITEM | THICKNES | WIDTH |
| | in | in |
| 1 | .19 | 72.00 |

| A08.2 | B07.1 | B07.1 | B14 | B07.2 | CHEMICAL ANALYSIS | | | | | | | | | | | | | | | | | |
|-------|--------|-------|--------|--------|-------------------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|-------|--------|
| | | | | | C71 | C73 | C72 | C74 | C75 | C77 | C76 | | | | | | | | | | | |
| ITEM | COILNO | PART | WEIGHT | HEAT | C | Si | Mn | P | S | Cu | Al | N | B | V | Ti | Nb | Cr | Ni | Mo | As | Sn | |
| | | | kg | | % | % | % | % | % | % | % | % | % | % | % | % | % | % | % | % | % | % |
| 1 | 339399 | 00000 | 22100 | 040556 | .1548 | .0071 | .8752 | .0103 | .0054 | .0235 | .0311 | .0048 | .0001 | .0023 | .0166 | .0005 | .0339 | .0355 | .0048 | .0017 | .0019 | |
| | 339400 | 00000 | 22100 | 040556 | .1548 | .0071 | .8752 | .0103 | .0054 | .0235 | .0311 | .0048 | .0001 | .0023 | .0166 | .0005 | .0339 | .0355 | .0048 | .0017 | .0019 | |
| | 339401 | 00000 | 22180 | 040558 | .1561 | .0056 | .8602 | .0102 | .0065 | .0157 | .0351 | .0035 | .0001 | .0021 | .0149 | .0004 | .0273 | .0279 | .0032 | .0016 | .0013 | |
| | 339404 | 00000 | 22040 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339405 | 00000 | 22260 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339412 | 00000 | 21970 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339413 | 00000 | 22290 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339420 | 00000 | 22030 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339421 | 00000 | 22220 | 040554 | .1553 | .0081 | .8585 | .0126 | .0077 | .0275 | .0358 | .0045 | .0001 | .0027 | .0168 | .0005 | .0506 | .0361 | .0054 | .0018 | .0020 | |
| | 339428 | 00000 | 22050 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339429 | 00000 | 22260 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339436 | 00000 | 22250 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339437 | 00000 | 22050 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339444 | 00000 | 21850 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339445 | 00000 | 22010 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339452 | 00000 | 22220 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 339453 | 00000 | 22120 | 040555 | .1554 | .0100 | .8536 | .0109 | .0040 | .0112 | .0355 | .0043 | .0001 | .0031 | .0165 | .0002 | .0217 | .0233 | .0020 | .0014 | .0010 | |
| | 390300 | 00000 | 22370 | 040556 | .1548 | .0071 | .8752 | .0103 | .0054 | .0235 | .0311 | .0048 | .0001 | .0023 | .0166 | .0005 | .0339 | .0355 | .0048 | .0017 | .0019 | |
| | 390301 | 00000 | 21830 | 040556 | .1548 | .0071 | .8752 | .0103 | .0054 | .0235 | .0311 | .0048 | .0001 | .0023 | .0166 | .0005 | .0339 | .0355 | .0048 | .0017 | .0019 | |
| | | | 19 | | | | | | | | | | | | | | | | | | | 420200 |
| | | | TOTAL | | | | | | | | | | | | | | | | | | | 420200 |

| | |
|-----|-----|
| C02 | C04 |
|-----|-----|


| | | | | |
|---|--|---|---|--|
| A01  ArcelorMittal ArcelorMittal Bremen GmbH Postfach 28222 BREMEN Carl-Benz-Strasse 30 28237 BREMEN Telefon 0421/6480 Telefax 0421/6482251 | A02 CERTIFICATE Test report 2.2 chem.+mech. EN 10204 | A03 Page: 03 / 04 20130039690-00 | A09 DISPATCH NOTE 0000994630 DATE 29.07.2013 SHIP SANTA PAULINA | A06.1 CUSTOMER Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko |
| | A05 ORIGINATOR OF THE DOCUMENT ArcelorMittal Bremen GmbH Abnahme/Zugnisschreibung Telefon 0421/6482813 Telefax 0421/6483150 | A08.1 MANUFACTURER'S ORDER NR 1304683 DATE 03.06.2013 AGENCY'S ORDER NR. JH33PLE02W001 | A07 CUSTOMER'S ORDER NUMBER 15697 | A06.2 CONSIGNEE Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko |

| | | | |
|---|-------------------------------------|--|-----------|
| PRODUCT: hot rolled unpickled coil TERMS OF DELIVERY: ASTM A568-07 / A635-07 | QUALITY: A36 A283 Grade C | STANDARD: ASTM A36-05 ASTM A283-03 | JITZ 1.65 |
|---|-------------------------------------|--|-----------|

| | | |
|--------------|------------|------------|
| A08.2 | B11 | B12 |
| ITEM | THICKNESS | WIDTH |
| | in | in |
| 1 | .19 | 72.00 |

| A08.2 | B07.1 | B07.1 | B14 | B07.2 | TENSILE TEST | | | | | | |
|--------------|--------|-------|--------|--------|--------------|-----|------|-------|--------|------|--|
| | | | | | C02 | C04 | C03 | C11 | C12 | C13 | |
| ITEM | COILNO | PART | WEIGHT | HEAT | PR | MAZ | Temp | yield | streng | A50 | |
| | | | kg | | % | °C | Re | Rm | | % | |
| 1 | 339399 | 00000 | 22100 | 040556 | 90 | F | 20 | 46 | 69 | 35 | |
| | 339400 | 00000 | 22100 | 040556 | 90 | F | 20 | 46 | 69 | 34.6 | |
| | 339401 | 00000 | 22180 | 040558 | 90 | F | 20 | 47 | 70 | 34.2 | |
| | 339404 | 00000 | 22040 | 040554 | 90 | F | 20 | 47 | 70 | 34.3 | |
| | 339405 | 00000 | 22260 | 040554 | 90 | F | 20 | 46 | 69 | 34.9 | |
| | 339412 | 00000 | 21970 | 040554 | 90 | F | 20 | 47 | 70 | 34.3 | |
| | 339413 | 00000 | 22290 | 040554 | 90 | F | 20 | 46 | 69 | 35.1 | |
| | 339420 | 00000 | 22030 | 040554 | 90 | F | 20 | 46 | 69 | 34.7 | |
| | 339421 | 00000 | 22220 | 040554 | 90 | F | 20 | 46 | 69 | 35.1 | |
| | 339428 | 00000 | 22050 | 040555 | 90 | F | 20 | 46 | 69 | 34.6 | |
| | 339429 | 00000 | 22260 | 040555 | 90 | F | 20 | 46 | 69 | 35.3 | |
| | 339436 | 00000 | 22250 | 040555 | 90 | F | 20 | 46 | 69 | 34.6 | |
| | 339437 | 00000 | 22050 | 040555 | 90 | F | 20 | 46 | 69 | 35.1 | |
| | 339444 | 00000 | 21850 | 040555 | 90 | F | 20 | 46 | 70 | 34.5 | |
| | 339445 | 00000 | 22010 | 040555 | 90 | F | 20 | 46 | 69 | 35.2 | |
| | 339452 | 00000 | 22220 | 040555 | 90 | F | 20 | 46 | 70 | 34.5 | |
| | 339453 | 00000 | 22120 | 040555 | 90 | F | 20 | 46 | 69 | 35.2 | |
| | 390300 | 00000 | 22370 | 040556 | 90 | F | 20 | 46 | 69 | 34.8 | |
| | 390301 | 00000 | 21830 | 040556 | 90 | F | 20 | 45 | 69 | 35.4 | |
| | 19 | | 420200 | | | | | | | | |
| TOTAL | 19 | | 420200 | | | | | | | | |


| | |
|-----|-----|
| C02 | C04 |
|-----|-----|

| | | | | |
|---|---|--|--|---|
| A01  ArcelorMittal Bremen GmbH Postfach 28222 BREMEN Carl-Benz-Strasse 30 28237 BREMEN Telefon 0421/6480 Telefax 0421/6482251 | A02 CERTIFICATE Test report 2.2 chem.+mech. EN 10204 | A03 Page: 04/ 04 20130039690-00 | A09 DISPATCH NOTE DATE 0000994630 SHIP 29.07.2013 SANTA PAULINA | A06.1 CUSTOMER Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas 66-0 54940 Col.S.Francisco Chilpan, Tultitlan Mexiko |
| | | A05 ORIGINATOR OF THE DOCUMENT ArcelorMittal Bremen GmbH Abnahme/Zeugnissschreibung Telefon 0421/6482813 Telefax 0421/6483150 | A08.1 MANUFACTURER'S ORDER NR 1304683 DATE 03.06.2013 AGENCY'S ORDER NR. JH33PLE02W001 | |
| | | | A07 CUSTOMER'S ORDER NUMBER 15697 | |

| | | | |
|---|-------------------------------------|--|-----------|
| PRODUCT: hot rolled unpickled coil TERMS OF DELIVERY: ASTM A568-07 / A635-07 | QUALITY: A36 A283 Grade C | STANDARD: ASTM A36-05 ASTM A283-03 | JITZ 1.65 |
|---|-------------------------------------|--|-----------|

| A08.2 | B11 | B12 |
|-------|----------|-------|
| ITEM | THICKNES | WIDTH |
| | in | in |
| 1 | .19 | 72.00 |

We certify hereby that the delivery complies with the above mentioned specification.


QUALITY DEPARTMENT
 SITE EXPERT FOR INSPECTION
 BREMEN 30.07.2013
 Hesener

| | |
|-----|-----|
| C02 | C04 |
|-----|-----|